
PACK P/M

1 Side Rail #1(L=865mm) B280-571/572 R50451 Metal 2 F M

2 Side Rail #2(L=865mm) B280-571/572 R50452 Metal 2 F M

1 Side Rail #1(L=1045mm) B280-581 R50453 Metal 2 F M

2 Side Rail #2(L=1045mm) B280-581 R50454 Metal 2 F M

3 Slat #1(L=1014mm) B280-571 R50455 Metal 2 F M

4 Slat #2(L=1014mm) B280-571 R50456 Metal 2 F M

3 Slat #1(L=1395mm) B280-572 R50457 Metal 2 F M

4 Slat #2(L=1395mm) B280-572 R50458 Metal 2 F M

3 Slat #1(L=1570mm) B280-581 R50459 Metal 2 F M

4 Slat #2(L=1570mm) B280-581 R50460 Metal 2 F M

5 Support Leg(L=173mm) B280-571/572/581 R50461 Metal 6 F M

6 End Cap #1(D=25mm) B280-571/572/581 R46244 Plastic 6 G P

7 End Cap #2(D=38mm) B280-571/572/582 R46245 Plastic 4 G P

8 Headboard Leg(L=550mm) B280-571/572/583 R56849 Metal 2 F M

9 Hardware Pack B280-571/572/584 R50463

1/4 inx15mmAllen Bolt (28)     

1/4 inx38mmAllen Bolt (6)           

1/4 in Spring Washer (34)

1/4 in Flat Washer (22)                 

1/4 in Arc Washer (12)

4mm Allen Wrench (1)

1 G P

REPLACEMENT PART DESCRIPTION FORM

MRP#

MODEL #: B280-571/572/581
FACTORY USE ONLY!!

SIGNATURE DESIGN BY ASHLEY® All Rights Reserved. November, 2016

QTY.

Page 1 Of 1

MATERIALPART# DESCRIPTION USED ON:

1

2

3

4

8

6

7

9
2

1

5


